



Pos	Part Number	Description	Additional Text	Quantity
1	58440001000	E-STARTER ENGINE CPL. LC4-E		1.00
2	0770250030	O-RING 25,00X3,00 NBR 70		1.00
3	0015060203	HH COLLAR SCREW M 6X20 WS=8		1.00
4	0125060003	WASHER DIN0125-A 6,4		2.00
5	58440090100	NEEDLE BEARING K30 X 37 X 18 A		1.00
6	58440020079	FREE-WHEEL-GEAR 79-T		1.00
7	58440026000	FREE-WHEEL FWD 332008 BLS		1.00
8	58440025000	FREEWHEEL HUB		1.00
9	0912060121	AH SCREW DIN0912-M 6X12 12.9		4.00
10	58440098000	AH CENTERING SCREW M6X12,5		2.00
15*	58440010100	STARTER FLANGE BLACK '97		1.00
15	5844001010029	STARTER FLANGE GREY '97		1.00
16	49030090000	DOWEL 9,8 X 7 X 10	FS-E	2.00
17	58440042000	STARTER FLANGE GASKET		1.00

20*	58440011100	STARTER COVER BLACK '97		1.00
20	5844001110029	STARTER COVER GREY '97		1.00
21*	58440011050	FORM RING F.STARTERCOVER NBR70		1.00
22	58440022000	INTERMEDIATE GEAR 52-T		1.00
23	58440090000	needle roller and cage K 10x13		3.00
24	58440021018	REDUCTION GEAR 55-T/18-Z		1.00
25	58440028000	BEARING BOLT 10 X 38,4		1.00
26	58440029000	BEARING BOLT 10 X 54		1.00
27	0402040780	NEEDLEROLL. DIN5402 NRB 4X 7,8		2.00
29	0015060253	HH COLLAR SCREW M 6X25 WS=8		3.00
32	0015060163	HH COLLAR SCREW M 6X16 WS=8	FE, FS	1.00
34	0015060453	HH COLLAR SCREW M 6X45 WS=8	525 SMR	1.00
35	0015060503	HH COLLAR SCREW M 6X50 WS=8		1.00
36	0015060803	HH COLLAR SCREW M 6X80 WS=8		1.00
37	0015060303	HH COLLAR SCREW M 6X30 SW=8	LC4, LC4 SM, DUKE	1.00
38	0015060953	HH COLLAR SCREW M 6X95 WS=8		1.00

* = New part